
Deflector Arctic Cat BRP-06 Model  
 

PLEASE STORE WITH ATV MANUAL 
 

Read a l l  ins truc t ions pr ior  to  assembly  
 

V ip - Ai r  in c   © All rights reserved Vip-Air inc. 

 
 

Step 1:  Change the Upper U-clamp of the master cylinder with the one on the windshield hardware (# 1 illustration) 

 Install the right U-Clamp on the handlebar shown in illustration #2 

                              

       #1                                                        #2                                 right side 
 

 

 
 

 

 

 

 

 

 

 

                                                

                                                  Left side                                                    

 
 
                                      

Step 2:  Temporarily Install the lower U-clamps of the windshield by installing the opening side towards the back of 

 the ATV as shown on the illustration #3 and #4 

                                                                                                          

       #3           left side                                                       # 4                                           right side 
 

  

 

 

 

 

 

 

 

 

 

 

Step 3:  To install the windshield on to the handlebars it is important to tighten the Hex bolt on the windshield 

 hardware to help position for easier installation. Then place the windshield on the hardware (already 

 installed) on the handlebars and tighten all the bolts well including the ones on the fairing 

 

 

 

 

 
 

 
                                                                                 

G                                                            left                                                right 

  

 
 
 

 

 

 

 



Guarantee 
 

Vip-Air inc reserves the right to repair or replace free of charge, parts judged to be defective due to manufacturing or raw material 

defect with the part of choice. VIP-AIR also reserves the right to judge if the cause of damage is due to abusive use on behalf of the 

consumer either through improper maintenance or handling 
  

Parts 
  

Deflector Arctic Cat BRP-06 Model 

Ref. # Number Description Qty. 

1 # according to color Deflector base 1 

2  51-999-100 Clear windscreen 16 ¾" 8 holes 1 

3 51-999-01 Push Clips 8 

4 51-810 Upper right support 1 

5 51-811 Upper left support 1 

6 51-999-37 Bolt in 6 hollow sections (bottom socket cap screws) 1/4" – 20 NC X 1/2" LG 6 

7 51-999-35 Flange Nut ¼ NC 6 

8 51-812 Lower right support  1 

8 51-813 Lower left support  1 

9 51-999-22 Flange nut 3/8’’ NC 3 

10 51-999-96 U-Clamp black sandtex 3 

11 51-999-12 Conic washers 1’’ X 25/64’’ 2 

12 51-999-39 Hex bolt 3/8’’ NC X 1 ¾'’ LG 3 

13 51-999-14  Washer of blocking notched  3/8’’ int. (star washer 3/8’’ in) 3 

14 51-999-92 Mirror mounting perch 1 

15 51-999-70 Washer 3/8’’ 1 

16 51-999-83 Boulon Hex 10mm X 1.25mm 1 
  

                                                             

       15 

                                                        16 

 

  

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 

 

 

 

 

 
 

NOTE: It is recommended to install the mirrors from Vip-Air inc :   Mirrors kit # 51-20565 

 

Vip-Air  inc. 25 avenue Côté, St-Éphrem, Qc, Canada, G0M 1R0   admin@vip-air.com                                                                                                          

Phone : 1-888-484-5820 

 

mailto:admin@vip-air.com


À CONSERVER AVEC LE MANUEL DU VTT QUAD 
 

Déflecteur Arctic Cat Modèle BRP-06 
 

Lire  toutes  les  ins truc t ions  avant  l ' insta l la t ion  
 

V ip - Ai r  in c   © Tous droits réservés Vip-Air inc 

 
 

Étape 1 :  Remplacer le collet supérieur du réservoir de liquide de frein par celui déjà pré-installé sur la fixation du pare-

 brise. (Voir photo # 1) Installer le collet de droite sur le guidon de la même façon que sur la photo #2 

                              

       #1                                                        #2                                 Côté droit 
 

 

 
 

 

 

 

 

 

 

 

                                                

                                                  Côté gauche                                                    

 
 
                                      

Étape 3 :  Installer temporairement les deux collets inférieurs du pare-brise en insérant leurs ouvertures vers l’arrière du 

 VTT tels que sur ses photos 

                                                                                                          

                      Côté gauche                                                                                                Côté droit                                                                 
 

  

 

 

 

 

 

 

 

 

 

 

Étape 4 : Pour installer le pare-brise sur les guidons il est important de desserrer les boulons des supports du pare-brise afin 

 que ceux-ci ce positionnent plus facilement. Ensuite fixer le pare-brise sur les supports déjà installés en prenant 

 soin de bien serrer tous les boulons. 

 

 

 

 

 
 

 
                                                                                 

G                                                         gauche                                              Droite 

  

 
 
 

 

 

 

 



Garantie 

Vip-Air inc se réserve le droit de réparer ou de remplacer sans frais, à leur choix, toute pièce jugée défectueuse en raison d'un vice de 

matériaux ou de fabrication. Elle se réserve aussi le droit de déterminer si une mauvaise utilisation en a été la cause, soit par manque 

d'entretien, mauvaise utilisation ou une utilisation abusive de la part du client. 
  

Pièces  
  

Déflecteur Arctic Cat Modèle BRP-06 

Réf. # Numéro Description Qté. 

1 # selon couleur Base de déflecteur 1 

2  51-999-100 Visière claire 16 ¾’’ 8 trous  1 

3 51-999-01 Bouton fixation 8 

4 51-810 Support supérieur droite 1 

5 51-811 Support supérieur gauche 1 

6 51-999-37 Vis à six pans creux 1/4" – 20 NC  x 1/2" LG 6 

7 51-999-35 Écrou d’épaulement 1/4" 20 NC 6 

8 51-812 Support inférieur droit 1 

8 51-813 Support inférieur gauche 1 

9 51-999-22 Écrou d’épaulement 3/8’’ NC 3 

10 51-999-96 Collet 7/8’’ Noir Sandtex 3 

11 51-999-12 Rondelle conique 1’’ X 25/64’’ 2 

12 51-999-39 Boulon hex 3/8’’ NC X 1 ¾'’ LG 3 

13 51-999-14  Rondelle Dentelé  3/8’’ intérieur (star washer 3/8’’ inc) 3 

14 51-999-92 Support à miroir 1 

15 51-999-70 Rondelle plate 3/8’’ 1 

16 51-999-83 Boulon Hex 10mm X 1.25mm 1 
  

                                                             

       15 

                                                        16 

 

  

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 

 

 

 

 

 
 

NOTE: Il est recommandé d'installer les miroirs vendu par VIP-AIR paire de miroirs # 51-20565            

 

Vip-Air  inc. 25 avenue Côté, St-Éphrem, Qc,  G0M 1R0   Info : admin@vip-air.com Tél: 1-888-484-5820 

                                                                                                                  

mailto:admin@vip-air.com

